
































































































1 Phillips slotted screw M5X20 2 42 big palte 2
2 back holder 1 43 Hexagon screw M10X20 1
3 body cover 1 44 small plate 1
4 stator 1 45 Protective nail 1
5 Spring cushion M5 2 46 Set screw M8X10 1
6 Phillips slotted screw M5X75 2 47 Set screw M8X10 2
7 Baffler 1 48 Hexagon bolt M16X170 1
8 Bearing 6000-2RS 1 49 Bowl septum 2
9 Cable cover 1 50 Horizontal pin 1
10 Cable 1 51 Base 1
11 Rotor 1 52 Torsion spring 1
12 Bearing 6202-2RS 1 53 Stop pin 1
13 Phillips slotted screw M5X55 4 54 Knob 1
14 ront cover 1 55 Hexagon socket screw M8X20 1
15 Half round key 1 56 Lock nut M16 1
16 Output shaft 1 57 Big splint 1
17 Bearing 6204-2RS 1 58 Split pin 2
18 Gear 1 59 bolt 1
19 Circlip for shaft 20 1 60 Vise screw 1
20 Bearing 629-2Z 1 61 nut 1
21 Gearbox 1 62 Pointed elastic pin 1
22 Self-locking spring 1 63 holder 1
23 Self-locking pin 1 64 Rubber pillar 4

No. DESCRIPTION QTY No. DESCRIPTION QTY

24 Phillips slotted screw M5X30 1 65 Lock nut M8 1
25 Washer M5 1 66 Small splint 1

26 Cross slotted self tapping screw 
ST3.9X14 10 67 Left dust outlet 1

27 Crimping board 1 68 Right dust outlet 1
28 Right handle 1 69 Hexagon socket screw M8X35 1
29 left handle 1 70 Hexagon socket lock nut M8 1
30 Nut M5 3 71 Flat pad 8.5*22*2 1
31 Carbon brush holder 2 72 wrench 1
32 Carbon brush 2pcs per set 1 73 Phillips slotted screw M5X20 2

33 Carbon brush cover 2 74 Cross slotted self tapping screw 
ST3.9X14 2

34 switch 1 75 Rubber pad 1
35 Phillips slotted screw M5X40 2 76 screws3*10mm 1
36 Wheel guard cover 1 77 Hexagon screw M10X20 2
37 Plastic screw M5 78 Flat pad 8.5*22*2 2
38 Movable cover 1 79 Nuts M10 2
39 M5 nut 2 80 Hexagon screw M10X20 2

40 Plastic gasket 1 81 EXTRA REPLACEMENT Carbon 
brush 2pcs per set 1

41 Phillips slotted screw M6X8 2 82 TPR adaptor connection 1
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